

TEST REPORT

NUMBER: DELH20012692- B

DATE $: 18^{\text{TH}} \text{ OCT}, 2020$



ORIGINAL SAMPLE

Page 1 of 3



Intertek India Private Ltd. 290, Udyog Vihar, Phase-II, Gurgaon, Haryana -122016. Tel: 0124-4503400, Fax: 0124-4303592. Registered Office: E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site: www.intertek-labtest.com.



TEST REPORT

NUMBER: DELH20012692- B

DATE : 18th OCT, 2020

APPLICANT: ALL TIME PLASTICS PVT. LTD./ DAMAN KACHIGAM, CHAR RASTA, BEHIND STONE QUARY DAMAN (U.T.) - 396210 DAMAN AND DIU

ATTN: ZARIR PATEL / JYOTI

SAMPLE DESCRIPTION: THE SUBMITTED SAMPLE SAID TO BE- TIDY BASKET (6.5 LTR) - BROWN

DATE RECEIVED BUYER'S NAME BUYING AGENT/ CONTACT ORDER NO. BARCODE STYLE NO. COLOR END USE SEASON COUNTRY OF ORIGIN COUNTRY OF DESTINATION	: 09 TH OCT, 2020 : : DAM-PO-GL-1920-900 DT. 26.12.2019 : 8902083032621 : 303262 : : : INDIA : INDIA
COUNTRY OF ORIGIN COUNTRY OF DESTINATION MANUFACTURER'S NAME	•
CONTENT	:

TESTS CONDUCTED: AS PER THE REQUEST BY THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO THE ENCLOSED PAGE (S).

CONCLUSION:

TESTED SAMPLE	STANDARD	<u>RESULT</u>
SUBMITTED SAMPLE	TOTAL LEAD CONTENT (AS PER EPA 3050B)	#
	TOTAL CADMIUM CONTENT (AS PER EPA 3050B)	#
NOTE: M = MEET CLIEN # = NO SPECIF	-	I'S REQUIREMENT DT APPLICABLE

TESTING REMARK: AS CONFIRMED BY APPLICANT BOTH OF PRODUCT MADE BY SAME MATERIALS, NO TESTING CONDUCTED IN THIS TEST REPORT RESULT HAS BEEN INCORPORATED FROM REPORT NO. DELH20012692H, AS PER APPLICANT'S REQUEST

PREPARED & CHECKED BY for INTERTEK INDIA PVT. LTD

Sadame

SANJAY SADANA TECHNICAL MANAGER – HARDLINE

Page 2 of 3



Intertek India Private Ltd.



TEST REPORT

NUMBER: DELH20012692- B

DATE : 18TH OCT, 2020

TEST CONDUCTED:

1. LEAD CONTENT

(AS PER EPA 3050B)

TESTED SAMPLE	<u>RESULT (ppm)</u>	<u>CLIENT'S REQUIREMENT</u>
SUBMITTED SAMPLE	BROWN PLASTIC: <10 PPM	NOT PROVIDED
ND= NOT DETECTED		

DETECTION LIMIT = 10 ppm ppm = PARTS PER MILLION

2. CADMIUM CONTENT

(AS PER EPA 3050B)

BROWN PLASTIC: <10 PPM	NOT PROVIDED
	BROWN PLASTIC: <10 PPM

ND= NOT DETECTED DETECTION LIMIT = 10 ppm ppm = PARTS PER MILLION

END OF TEST REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Page 3 of 3

Intertek India Private Ltd. 290, Udyog Vihar, Phase-II, Gurgaon, Haryana -122016. Tel: 0124-4503400, Fax: 0124-4303592. Registered Office: E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site: www.intertek-labtest.com.